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CUSTOMER NAME: TEVO CREATIONS 

ADDRESS: PLOT 155, JALAN PERINDUSTRIAN BUKIT MINYAK 7, 14100 BUKIT 

MERTAJAM 

 

The following sample(s) was/ were submitted and identified on behalf of the client as: 

Sample Name : BODYGARD COATING 

SGS Ref. No. : GZIN1608038936MR 

Date of Receipt  : Aug 23, 2016 

Testing Start Date  : Aug 23, 2016 

Testing End Date : Aug 29, 2016 

Test result(s)    : For further details, please refer to the following page(s) 

 

 
Signed for 
SGS-CSTC Standards Technical  
Services Co., Ltd. Shenzhen Branch 
Testing Center 

 
Ramber Li 

Authorized signatory 
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Summary of Results: 

No. Test Item  Test Method Result Conclusion  

1  Pencil Hardness 

With reference to ISO 

15184:2012 and client’s 

requirement 

No marking with 

9H pencil 
 /  

 

Pass : Meet the requirements; 

Fail : Does not meet the requirements; 

Note: 

/ : Not Apply to the judgment. 

 

Original Sample Photo: 

 
Sample 1 
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Test Item: Pencil Hardness 

Sample Description: Panel with coating 

Test Method: With reference to ISO 15184:2012 and client’s requirement 

Test Condition: 

Test Pencil: Mitsubishi
® 

Uni 

Load: 500g 

Test Result: 

Sample Test result 

1 No marking with 9H pencil 

Note: 

1. According to ISO15184:2012, 9H is the hardest, 9B is the softest. 

9B-8B-7B-6B-5B-4B-3B-2B-B-HB-F-H-2H-3H-4H-5H-6H-7H-8H-9H 

┄┄┄┄┄┄┄┄┄┄┄┄┄┄┄┄┄┄┄┄┄┄┄┄softer← →harder 

2. The above test was carried out by a SGS laboratory. 
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Test Photo: 

  
During test After test 

 

Equipment Information:  

Equipment Model Equipment No. Calibration date Next Calibration date 

Pencil Hardness 

Tester 
BGD 506/1 GZMR-AG-E035-05 2015-10-28 2016-10-27 

******** End of report******** 
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